
 

 

 

Water Supply Study 

 

for 

 

Town of River Bend, North Carolina 

 

 

September, 2024 
 

Prepared by: 

 RIVERS & ASSOCIATES, INC.  
Greenville, North Carolina 

 

 

N.C. License F-0334 

Rivers Project No. 2023141 

 

 

 

 

 

 





River Bend Water Supply Study  September, 2024 

 

 

   

i 
 

 

TABLE OF CONTENTS 

Executive Summary ........................................................................................................................ 1 

INTRODUCTION ........................................................................................................................ 11 

I. PROJECT NEED ........................................................................................................................... 11 
[...]
The Belgrade Formation is not present in the River Bend area.  The CHAS may also include 

the Beaufort Formation where the confining layer separating it from the Castle Hayne 

Formation is absent. 

 

In the River Bend area, the River Bend Formation has no basal confining layer, making it 

hydrostratigraphically indistinguishable from the Spring Garden Member.  As such, in River 

Bend, the River Bend Formation and the Spring Garden Formation are designated as the 

Upper Castle Hayne Aquifer (UCHA).  The Spring Garden Member is molluscan-mold 

biocalcirudite limestone formed with interbedded calcareous, clayey sands and sandy 

limestones.  It becomes more clay-rich with depth.  The Spring Garden Member serves as 

both the semi-confining layer overlying the Lower Castle Hayne Aquifer (LCHA) and as a 

permeable aquifer capable of producing significant well yields in its upper sections.  The 

Spring Garden Member is the source of groundwater-supply to the Craven County 

Nanofiltration WTP located approximately 15 miles southeast of River Bend. 

 

The Lower Castle Hayne Aquifer (the Comfort Member) is composed of fossiliferous 

limestone containing primary and secondary porosity.  It is the primary source of 

groundwater-supply for the nearby New Bern WTP Wellfield located approximately 5 miles 

north of River Bend, as well as  the Jones County WTP located approximately 3.5 miles 

southwest of River Bend.  This aquifer is a very distinctive, high-permeability unit that is 

expected to range from 40 – 120 feet in thickness in the River Bend area. 

 

D. Existing Groundwater Utilization 

There are four community public water systems that withdraw and treat groundwater and 

distribute treated water for public consumption within the proximity of River Bend.  These 

systems include the following: 

 

1. Town of River Bend:   

River Bend uses three wells that withdraw from the shallow freshwater zone of the Upper 

Castle Hayne Aquifer to produce a combined 12-hour supply of 0.9975 million gallons per 

day (MGD).  According to the 2023 Local Water Supply Plan, the depth of the three wells 

ranges from 103 – 110 feet.  The wells are screened as indicated in the following Table 7: 

  



River Bend Water Supply Study  September, 2024 

 

 

   

20 
 

 

Table 7 

Town of River Bend Existing Wells 

Well Number Diameter 

(In) 

Depth (Ft) Screen 

Settings 

(Ft) 

Pump 

Intake 

(Ft) 

12-Hour 

Supply 

(MGD) 

1 8 105 77 – 105 85 0.3675 

2 6 110 81 – 110 65 0.2625 

3 8 103 90 – 103 85 0.3675 
 

 

The following raw water quality data is available from raw water well samples taken in 

February, 2020: 

 

Table 8 

Raw Water Quality Data 

Town of River Bend Existing Wells 

Well Number Iron 

(mg/L) 

Manganese 

(mg/L) 

pH Hardness 

(mg/L) 

Alkalinity 

(mg/L) 

1 2.20 0.063 7.26 185 240 

2 2.61 0.068 7.17 253 240 

3 1.23 0.047 7.35 189 220 

 

 

Based on this data, the existing well supply from the Upper Castle Hayne, is rich in iron and 

hardness. 

 

A site inspection of the Town’s three (3) existing UCHA wells was conducted by GMA, 

Rivers and Public Works Director/ORC Brandon Mills on January 9, 2024.  The  water-

supply wells are all relatively shallow, and are reaching the end of their useful life.  Each of 

the well sites are being encroached on by land development, and do not meet modern day 

setback requirements which increases the risk of damage to the wellheads, and poses 

potential sources of contamination.  These well sites appear to have been grandfathered by 

PWSS.  The Town cannot be assured that these wells can be permitted for continued use to 

supply a new Water Treatment Plant. 

 

On July 17, 2024, Mr. Clif Whitfield, P.G., Assistant Regional Engineer with NCDEQ PWSS 

of the Washington Regional Office, met with Brandon Mills to conduct a routine inspection 

of the Town’s public water system.  During this inspection, Mr. Whitfield noticed the 

deteriorating condition of the existing Water Treatment Plants and the marginal ability of the 

WTPs to adequately remove manganese.  He subsequently wrote a letter to the Town 

recommending that the Town move forward with installation of new wells in order to 

evaluate water quality and determine the type of treatment required at a new WTP.  {See 

Appendix F - PWSS Letter 071824.pdf.} 

 



River Bend Water Supply Study  September, 2024 

 

 

   

21 
 

 

2. City of New Bern:   

New Bern operates a 5.5 MGD groundwater treatment plant located at 521 NC-55 that began 

operation in May, 2010.  Raw water to the WTP is supplied by 15 wells that draw water from 

the Lower Castle Hayne Aquifer/Comfort Member.  Prior to construction of the current WTP, 

the City’s water supply originated from the Black Creek Aquifer with five (5) production 

wells located in Cove City located approximately 10 miles west of New Bern.  The City still 

consumes water from the Black Creek wells; however, the capacity is limited to only 2.0 

MGD due to Central Coastal Plain Capacity Use Area (CCPCUA) restrictions.  The wells 

are screened as indicated in the following table: 

 

Table 9 

City of New Bern Existing Lower Castle Hayne Aquifer Wells 

Well Number Diameter 

(In) 

Depth (Ft) Screen 

Settings 

(Ft) 

Pump 

Intake 

(Ft) 

12-Hour 

Supply 

(MGD) 

1 16 250 225 – 245 200 0.252 

2 12 265 233 – 263 212 0.252 

3 12 231 196 – 226 175 0.252 

4 12 237 207 – 232 185 0.2952 

5 12 243 218 – 238 196 0.432 

6 16 269 236 – 264  203 0.54 

7 16 271 238 – 266 218 0.432 

8 16 278 246 – 273 225 0.504 

9 16 287 264 - 282 242 0.504 

10 16 297 280 - 292 260 0.4824 

11 16 269 239 - 264 217 0.72 

12 12 269 244 - 264 220 0.504 

13 12 274 234 - 269 210 0.3233 

14 12 242 222 - 237 198 0.342 

15 16 247 212 - 243 194 0.702 

 

The following raw water quality data is available from original raw water well samples taken 

during the 2007-09 construction timeframe: 

  



River Bend Water Supply Study  September, 2024 

 

 

   

22 
 

 

 
Table 10 

Raw Water Quality Data 

City of New Bern Existing Lower Castle Hayne Aquifer Wells 

 

Well # Chloride 

(mg/L) 

Iron 

(mg/L) 

Manganese 

(mg/L) 

pH Hardness 

(mg/L) 

Alkalinity 

(mg/L) 

THMFP 

(ug/L) 

HAAFP 

(ug/L) 

1 7 2.89 0.102 7.26 240 232 63 20 

2 12 3.98 0.098 7.04 272 250 89 76 

3 8 2.47 0.048 7.1 231 228 16 5 

4 8 2.98 0.049 7.84 236 218 19 29 

5 9 1.36 0.081 7.51 251 274 122 127 

6 8 2.86 0.129 7.3 279 284 204 71 

7 9 3.05 0.154 7.49 280 294 219 24 

8 8 3.18 0.101 7.21 262 262 1543 89 

9 6 2.90 0.044 6.94 265 275 190 165 

10 12 1.53 0.058 7.12 289 270 3 82 

11 13 4.02 0.106 7.16 277 294 146 43 

12 11 2.16 0.09 7.11 255 276 142 194 

13 7 1.5 0.07 7.19 277 293 311 363 

14 6 0.155 0.019 7.4 258 250 96 49 

15 9 3.02 0.108 7.11 223 224 74 58 

 

The Lower Castle Hayne Aquifer/Comfort Member produces much greater quantities of 

water than the Black Creek; however, the raw water is lower quality.  Black Creek well water 

only requires disinfection prior to distribution, while the Castle Hayne well water requires 

treatment to reduce iron and manganese, hydrogen sulfide, calcium and magnesium 

(hardness).  The treatment process consists of greensand filtration/cationic softening.  A two-

million-gallon ground storage tank (GST) is located on the WTP site where low head 

transmission pumps transfer water on demand to the City’s four-million-gallon blending GST 

located at 2825 Neuse Boulevard.  High service pumps transfer blended water from the GST 

to the City’s six elevated water tanks, three booster pump stations and distribution system 

for consumption by domestic, institutional and industrial customers.  

 

3. Jones County Regional Water Treatment Plant:   

Jones County operates a groundwater treatment plant that is currently rated to treat 0.3 MGD 

with expansion capability to 0.9 MGD.  The WTP is located along Highway 17 between 

River Bend and Pollocksville, NC.  The WTP began operation in 2022.  Raw water to the 

WTP is currently supplied by 2 wells that draw water from the Lower Castle Hayne 

Aquifer/Comfort Member.   Both wells are located on the site of the WTP, and are spaced 

approximately 875 feet apart. 

 

The wells are screened as indicated in the following table: 

 



River Bend Water Supply Study  September, 2024 

 

 

   

23 
 

 

Table 11 

Jones County Existing Lower Castle Hayne Aquifer Wells 

Well Number Diameter 

(In) 

Depth (Ft) Screen 

Settings 

(Ft) 

Pump 

Intake 

(Ft) 

12-Hour 

Supply 

(MGD) 

9 12 260 225-255 142 0.216 

10 12 254 219-249 142 0.216 

Total 

Capacity 

    0.432  

 

The following raw water quality data is available from original raw water well samples taken 

in 2020: 

 
Table 12 

Raw Water Quality Data 

Jones County Existing Lower Castle Hayne Aquifer Wells 

Well # Chloride 

(mg/L) 

Iron 

(mg/L) 

Manganese 

(mg/L) 

pH Alkalinity 

(mg/L) 

9 <28 0.27 0.014 7.4 403 

10 <28 0.16 0.013 7.24 215 

 

The Lower Castle Hayne/Comfort Member near the Jones County Regional WTP produces 

raw water exhibiting much lower iron and manganese than the current River Bend water 

supply.  GMA has observed that the LCHA generally exhibits better water quality 

characteristics than the Upper Castle Hayne Aquifer in similar locations. 

 

The treatment process consists of a cast-in-place raw water reservoir that is supplied 

groundwater from the Lower Castle Hayne Aquifer/Comfort Member.  Raw water feeds 

greensand plus filters and ion exchange softeners.   

 

Filter backwash water is transmitted to a cast-in-place Equalization Waste Tank where it is 

mixed with domestic wastewater from the WTP. The waste is discharged into the Town of 

Pollocksville’s sewer system.  A second cast-in-place waste holding tank provides storage of 

the softener regeneration waste.  The supernatant waste pump station transmits treated waste 

supernatant to a single port discharge located approximately 30 feet from the bank of the 

Trent River, a Class C; Swamp, NSW subbasin within the Neuse River Basin. 

 

4. Craven County Water Department:   

Craven County operates a 3.0 MGD groundwater treatment plant located at 530 Lewis Farm 

Road that began operation in October, 2017.  Raw water to the WTP is supplied by 8 wells 

that draw fresh groundwater from the Middle Castle Hayne Aquifer/Spring Garden Member.  

Although the groundwater supply is fresh, it is more susceptible to future saltwater migration 

due to its eastward location. 

 



River Bend Water Supply Study  September, 2024 

 

 

   

24 
 

 

The treatment process is nanofiltration membrane skids with cartridge filters and chemical 

addition for pH adjustment, corrosion control and disinfection.  The treatment plant can be 

expanded to produce 5.0 MGD of finished water.  The use of nanofiltration membrane 

technology allows for easier transition to reverse osmosis membrane technology in the future 

should the groundwater supply turn brackish.    

 

The WTP includes a one-million-gallon GST for storage of finished water and two 150 HP 

high service pumps.  Ten (10) chemical storage tanks are provided for storage of various 

chemicals.  Two cast-in-place waste holding tanks are provided to provide storage of 

contaminated waste from the contaminated waste pump station that include 2 - 1 HP pumps.  

The concentrated waste pump station includes 2 - 50 HP pumps to discharge membrane 

concentrate to a multiport diffuser located approximately 1000 feet from the shoreline of the 

Neuse River Estuary, a Class SB=Swamp, NSW waterway within the Neuse River Basin. 

 

E. Available Groundwater Resources in the Town of River Bend 

Two freshwater aquifers are believed to be suitable for future use to meet the projected raw 

water-supply requirements for the Town of River Bend: (1) the Upper Castle Hayne 

Aquifer/River Bend Strata, and (2) the underlying Lower Castle Hayne Aquifer/Comfort 

Member.  GMA does not recommend the use of the brackish Beaufort Formation. 

   

1. Existing Castle Hayne Formation/River Bend Strata:   

 

The existing River Bend production wells tap into the Upper Castle Hayne/River Bend Strata.  

These wells are relatively shallow at 110 feet deep, and have limited yields due to minimal 

drawdown capability.  Individual yields of these shallow wells average less than 250 gallons 

per minute (gpm).  In addition, the water-quality tends to be high in iron, manganese and 

hardness.  The Town of River Bend is the only municipal water system in the local area that 

utilizes the River Bend strata.  Treatment is required in order to produce potable quality 

drinking water.  Due to the shallow aquifer depth, this aquifer is much more susceptible to 

contamination than the LCHA. 

 

Although the Upper Castle Hayne/River Bend Strata could be utilized as a future water supply 

for the Town of River, a better alternative is believed to exist.  Should lack of funding force 

the Town to continue reliance on the current wells, the following cost estimate indicates that 

$2,626,000 would be required to rehabilitate the existing three (3) wells and transmit the water 

to a new WTP site. 

 



River Bend Water Supply Study  September, 2024 

 

 

   

25 
 

 

 
 

2. Lower Castle Hayne Formation/Comfort Member:  

The Lower Castle Hayne Aquifer produces greater yields averaging on the order of 500 – 

1,000 gpm due to the greater depth and available drawdown.  Historically, aquifer testing has 

shown that groundwater sampled from the Lower Castle Hayne Aquifer exhibits superior 

water quality to that contained in the shallower Upper Castle Hayne Aquifer at a similar 

location.  As such, the water-quality of Lower Castle Hayne water is anticipated to be 

superior to that of the River Bend Strata expressed in the form of lower iron and reduced 

hardness.  However, the aquifer can exhibit significant variability across the area.  Treatment 

is required in order to produce potable quality drinking water. 

 

3. Beaufort Formation:   

Lying beneath the Lower Castle Hayne Aquifer is the Beaufort Aquifer.  In this part of the 

North Carolina Coastal Plain, portions of the Beaufort Aquifer can be brackish.  Given the 

presence of fresh groundwater sources, GMA does not recommend utilizing a brackish aquifer.  

A brackish water supply would require an increased level of treatment  using Reverse Osmosis 

to produce a potable quality drinking water. 

 

4. Recommended Aquifer:   

If the Town pursues development of a new Water Treatment Plant, GMA and Rivers 

recommend the Town pursue the Lower Castle Hayne/Comfort Member as the water supply 

source based on our evaluation of available groundwater resources in the River Bend area.  

This recommendation is based on anticipated water-quality and water quantity estimates that 

must be validated through test well evaluation. 

Unit

LS

LS

LS

LS

LF

LF

EA

EA

EA

EA

LB

LF

CY

TN

LF

EA

SY

LF

Table 13

Supply Alternative 1 (Rehabilitate Existing UCHA River Bend Wells to serve New WTP)                                                              

Estimated Capital Costs for Construction

Item Description Quantity Unit Cost Extended Cost

$423,500.00 $423,500.00 

Existing Well Rehabilitation:

Mobilization and Bonding 1 $70,900.00 $70,900.00 

Well No. 3 Modifications, Generator and Auto-transfer Switch 1 $423,500.00 $423,500.00 

Well No. 1 Modifications, Generator and Auto-transfer Switch 1 $423,500.00 $423,500.00 

Well No. 2 Modifications, Generator and Auto-transfer Switch 1

Raw Water Main Construction:

6" PVC Raw Water Main 3,200 $132.00 $422,400.00 

10" PVC Raw Water Main 3,250 $154.00 $500,500.00 

WTP Tie-In 1 $11,000.00 $11,000.00 

6" Gate Valve w/ Box 3 $3,300.00 $9,900.00 

10" Gate Valve w/ Box 1 $4,400.00 $4,400.00 

Pressure Air Release Valve and Vault 1 $11,000.00 $11,000.00 
[...]
Total Salvage Value for Water Supply, Treatment & Disposal Alternative 1 (F/S WTP) =

10" PVC Raw Water Main



River Bend Water Supply Study  September, 2024 

 

 

   

54 
 

 

 

  

Years of Life 

Expectancy

Number of 

Units

 Capital Cost

Per Unit Salvage Value

Alt. 2 40 40 220.00$             4,400.00$           

40 80 550.00$             22,000.00$         

40 500 165.00$             41,250.00$         

40 140 440.00$             30,800.00$         

40 10 385.00$             1,925.00$           

20 2 357,500.00$      -$                   

60 400 132.00$             35,200.00$         

60 50 165.00$             5,500.00$           

60 3,850 154.00$             395,266.67$        

60 100 242.00$             16,133.33$         

20 1 11,000.00$        -$                   

60 50 715.00$             23,833.33$         

20 1 82,500.00$        -$                   

20 1 220,000.00$      -$                   

40 1 1,170,000.00$   585,000.00$        

40 1 2,180,000.00$   1,090,000.00$     

20 1 3,750,000.00$   -$                   

20 1 307,000.00$      -$                   

60 1 277,000.00$      184,666.67$        

20 1 1,895,000.00$   -$                   

20 1 400,000.00$      -$                   

60 7,265 137.50$             665,958.33$        

60 835 148.50$             82,665.00$         

60 360 198.00$             47,520.00$         

60 130 308.00$             26,693.33$         

60 100 456.50$             30,433.33$         

60 2 66,000.00$        88,000.00$         

60 1 352,000.00$      234,666.67$        

20 4 22,000.00$        -$                   

40 1 82,500.00$        41,250.00$         

3,653,161.67$     

200 LF 6" Fusible PVC Directional Bore

700 LF 10" Fusible PVC Directional Bore

Automatic Combination ARV/Vacuum Valve

Multiport Diffuser

SCADA & Telemetry

6" PVC C900 Force Main

6" RJPVC C900 Force Main

6" DIP Force Main

6" RJDIP Force Main

12" Steel Casing (Jack and Bore)

Electrical, WTP Generator, and ATS

Table 30

Future Salvage Value Estimations - Water Supply, Treatment & Disposal Alternative 2 (NF WTP)

Item

TW 12" Pit Casing

PW 24" Pit Casing

10" Production Well Casing

10" Production Well Screen

10" Production Well Tailpiece/Cellar

Total Salvage Value for Water Supply, Treatment & Disposal Alternative 2 (NF WTP) =

6" RJDIP Raw Water Main

10" PVC Raw Water Main

10" RJDIP Raw Water Main

Wellhead, Pump, Electrical and Site Improvements

WTP Equipment (Membrane Pumps, VFDs, Cartridge Filters, Membrane Skids, 

Aerator

Yard Piping

Site Work

Water Treatment Plant

6" PVC Raw Water Main

Pressure Air Release Valve and Vault

18" Steel Casing (Jack and Bore)

Telemetry

150 KVA Emergency Standby Generator



River Bend Water Supply Study  September, 2024 

 

 

   

55 
 

 

 

4. Net Present Value of Costs Summary:  In-Town WTP Alternatives 

 

 
 

Based on the Net Present Value of Costs Analysis summarized in Table 31 above, the Filter 

Softener Water Supply, Treatment and Disposal Alternate is more cost effective than the 

Nanofiltration alternative over the 20-year planning period.  The Net Present Value of Costs 

for the Alternative 1 – F/S WTP is $25,511,864 which is approximately 92% of the Present 

Value of Costs for Alternative 2 – NF WTP.  As such, the F/S WTP alternative is considered 

to be the most economical of the technologically feasible in-town water supply alternatives. 

 

20

19,798,000.00$                   

$758,664.00

3,653,161.67$                     

9,066,324.98$                     

1,252,044.31$                     

27,612,280.67$                   

The planning period is 20 years.

Discount rate (r) = 5.50%

The "real" discount rate is used from Appendix C of OMB 

circular A-94: 

http://www.whitehouse.gov/omb/circulars_a094/a94_appx-c

Water Supply, Treatment & Disposal Alternatives

Net Present Value of Costs Analysis

Number of Years (n)=

Present Value of (n) years of 

Annual Recurring Costs =

[PV=((C)*(1+r) (̂n)-1)/r*(1+r)^n]

8,324,636.44$                     

Alternative 2

Table 31

Present Value =

[PV=(Co)+PV(C)+PV(S)]
25,511,862.83$                   

696,600.00$                       

Initial Capital Costs (Co)= 18,228,000.00$                   

Alternative 1

Annual Recurring Costs (C) =

Present Value of (n) year Future 

Salvage Value = 

[PW=(S)/(1+i) n̂]

1,040,773.61$                     

Future Salvage Value (S) = 3,036,725.00$                     



River Bend Water Supply Study  September, 2024 

 

 

   

56 
 

 

B. Non-Monetary Factors 

Although, Alternative 1 – F/S WTP appears to be more cost-effective than Alternative 2 – NF 

WTP, complete and thorough evaluation includes considerations other than cost alone.  A 

decision matrix is often utilized to comparatively score various non-monetary parameters for 

each alternative to assist in forming the basis for recommendations.  Parameters impacting the 

selection of the preferred option for the water system could also include factors such as the 

following : 

 

• sustainability (future availability and quality) of the raw water supply, 

• treatability to primary and secondary drinking water standards, 

• residual waste treatment and disposal requirements/NPDES discharge permitting 

capability 

• disinfection byproducts requirements 

• land requirements 

• vulnerability due to test well/pilot plant/dilution study results 

• environmental and permitting concerns 

• ease of operations 

 

Each of these parameters was assigned a rating from 1 – 9, which represents least to most 

favorable.  A value of 5 is neutral while values of 1 and 9 represent highly unfavorable and 

highly favorable scores, respectively.  

 

A. Aquifer Sustainability:   

In developing a new water supply for the Town of River Bend, the primary concern is locating 

a sustainable and abundant supply of good quality ground water that is sufficient for treatment.  

Based on the preliminary evaluation conducted by Groundwater Management Associates, the 

Lower Castle Hayne Aquifer/Comfort Member appears to offer a more secure long-term water 

supply than the current Upper Castle Hayne/River Bend Strata or any of the other groundwater-

supply sources considered in the River Bend area.  This area is located a sufficient distance 

from the salt water transition zone so that salt water intrusion is not anticipated to be a concern 

in the foreseeable future.  In addition, the LCHA is less susceptible to surficial contamination 

due to its increased depth from the ground surface as compared to the UCHA.  The greater 

depth provides the added benefit of greater drawdown capability which increases the potential 

capacity from a given well.  The LCHA is a prolific aquifer in the area of River Bend, and is 

currently utilized by the neighboring City of New Bern to the north and Jones County to the 

south.  It is not believed that brackish water encroachment will be a concern for the UCHA in 

the River Bend vicinity for many decades into the future.  However, testing of the underlying 

Beaufort Aquifer should be integrated into the Test Well program as previously described in 

order to provide additional data for confirmation. 

 

Siting and installation of new groundwater wells will require proper approvals and permitting 

from NCDEQ DWR Public Water Supply Section, as well as the Groundwater Resources 



River Bend Water Supply Study  September, 2024 

 

 

   

57 
 

 

Section; however, this is not considered to be an onerous path, and unusual hurdles are not 

anticipated.  

 

1. Filter/Softener WTP:  

 

The Greensand Filtration/Zeolite Softening treatment process and the Nanofiltration 

treatment process are both capable of treating LCHA/Comfort Member groundwater.  

However, the Greensand Filtration/Zeolite Softening WTP process consumes less raw water 

than the Nanofiltration WTP process to produce the same quantity of finished water.  Given 

this, Greensand Filtration/Zeolite Softening scores slightly higher at an 8.    

 

2. Nanofiltration WTP: 

Since the Nanofiltration treatment process consumes a greater quantity of LCHA/Comfort 

Member groundwater, the Nanofiltration process scores slightly lower than the Greensand 

Filtration/Zeolite Softening WTP alternative with a 7.  

    

B. Treatability:   

With regard to treatability, two (2) distinct water treatment processes have been evaluated 

including associated system improvements.  The associated system improvements include:  (1) 

additional groundwater-supply wells; (2) new transmission mains to transport raw water to the 

WTP; and (3) waste handling facilities and force mains to convey treated waste effluent to the 

discharge location.  

 

1. Filter/Softener WTP:   

The first treatment alternative considered is construction of a new 0.95 MGD WTP utilizing 

pressure filtration and ion exchange softening.  Pressure filter and zeolite softener treatment 

technology is a proven and reliable method for removal of minerals and hardness.  A 

drawback to this treatment process is its inability to remove organic precursors that form 

disinfection byproducts (DBP) following contact with chlorine.  Two alternates that can be 

incorporated into a Filter/Softener WTP design are (1) the use of chloramines for the residual 

disinfectant, or (2) the addition of anionic resin pressure vessels for total organic carbon 

reduction.  Transition from the existing chlorine disinfection system to chloramines 

disinfection is the most cost-effective of these options, and is included with the 

Filter/Softener cost estimate previously presented.  Chloramines disinfection involves the 

addition of chlorine followed by ammonia to form a very stable disinfectant with a longer 

effective life that helps to curtail the formation of DBPs.  

 

The F/S alternative including chloramines disinfection scores an 8 as a tried and tested 

treatment method commonly utilized in the region.   

  



River Bend Water Supply Study  September, 2024 

 

 

   

58 
 

 

 

2. Nanofiltration WTP:   

The second treatment alternative considered is construction of the  0.95 MGD utilizing 

nanofiltration membrane technology.   Benefits associated with the nanofiltration treatment 

process include (1) elimination of the chlorides backwash since softener regeneration is not 

required, and (2) organics and hardness are removed, eliminating the issues associated with 

disinfection byproducts.  Although chlorides are eliminated from the waste concentrate 

stream, that may be considered detrimental as the fresh concentrate stream could be 

introduced into brackish receiving waters. 

 

A concern related to nanofiltration is the substantive cost associated with pre-treatment if iron 

concentrations are higher than anticipated.  The iron concentration in the Lower Castle Hayne 

Aquifer/Comfort Member can be quite variable depending on location.  Until specific water 

quality testing is conducted from a test well sample drawn from the Lower Castle Hayne 

Aquifer, the specific iron concentration is unknown.  If the iron concentration is elevated, then 

iron filters may be required in advance of the nanofiltration membranes which can add 

significant cost to this alternative.  The concentration of iron in River Bend’s existing Upper 

Castle Hayne/River Bend Strata wells is fairly low.  In addition, the iron concentration in the 

Jones County Lower Castle Hayne/Comfort Member wells is quite low.  Given this 

information, we anticipate that the iron concentration in new LCHA wells for River Bend will 

not require iron filter pretreatment, and that a standard cartridge filter will be acceptable.  The 

cost of iron pre-filters is not included in the nanofiltration cost estimates, as we anticipate that 

they will not be required.  However, this cannot be known for certain until test well 

construction, sampling and testing are complete.   

 

The NF alternative also scores an 8 due to its ability to remove  iron, DBP organic precursors, 

and hardness albeit while discharging fresh concentrate to a brackish receiving water. 

 

C. Residual Waste Treatment and Disposal/NPDES Permitting: 

1. Filter/Softener WTP:   

The F/S WTP is anticipated to generate precipitated iron and manganese from filter backwash 

and chlorides from softener regeneration.  The backwash waste treatment system will consist 

of dual geomembrane lined settling basins, associated supernatant pump station, effluent 

force main, and NPDES permitted discharge. 

 

Three (3) discharge options have been previously discussed: 

• Short-term discharge to the existing sanitary sewer system, 

• Discharge to Plantation Canal, 

• Discharge to a common WTP/WWTP diffuser into the Trent River. 

 

The optimal long-term solution, and most expensive, that is believed to have the most 

favorable opportunity for permitting is the common WTP/WWTP outfall and diffuser into 

the Trent River.  This places the WTP discharge into a larger brackish waterbody where 



River Bend Water Supply Study  September, 2024 

 

 

   

59 
 

 

dilution of waste constituents can be achieved via a regulatory mixing zone comprising a 

relatively small footprint.  Permitting further downstream in a large waterbody is typically 

perceived more favorably by the NPDES Unit.   An Engineering Alternatives Analysis, 

CORMIX dilution model and application will be required to confirm proper dilution of the 

most limiting waste constituent to gain approval for the increased discharge flow.   

 

It might be possible to obtain a discharge permit into Plantation Canal; however, further 

investment would be required by the Town to gain greater certainty.  As a minimum, the Town 

would need to request speculative limits from the NCDEQ NPDES Unit, potentially followed 

by preparation of an Engineering Alternatives Analysis, CORMIX dilution modeling, and 

permit application.  This location would appear superior to the currently permitted discharge 

locations for the existing WTPs since they are both tributary to Plantation Canal in smaller 

water bodies.    However, Plantation Canal would likely be ruled out as a viable alternative if 

the NPDES Unit required dilution modeling due to its limited flushing capability.  

 

Connection to the existing sanitary sewer system could be considered a short-term solution if 

insufficient funds are available to pursue one of the other alternatives.  There are disadvantages 

over the long-term related to available WWTP capacity, potential degradation of WWTP 

infrastructure, and potential impact to the activated sludge process.  This is the least expensive 

of the readily available options, but would require the Town give up the current NPDES 

discharge permit without a new discharge permit in place.   

 

The F/S alternative scores a favorable 6 because a new NPDES permit can likely be obtained, 

albeit, the specific location is not yet known. 

  

2. Nanofiltration WTP:   

The reject stream from the NF WTP will consist of concentrated groundwater.  The NF waste 

concentrate, however, will be freshwater since the raw water is fresh and no brine regenerant 

is required with softening membranes.  The waste discharge capacity of the NF WTP is 

approximately twice the amount as that of the F/S WTP.  The membrane feed pumps would 

be sized to provide sufficient total dynamic head to drive the concentrate water from the 

membrane skids to the discharge location without the requirement for further treatment or 

intermediate pumping.  Handling of the concentrate would consist of an effluent force main 

with discharge to one of the potential NPDES permitted locations described above.  An 

Engineering Alternatives Analysis, CORMIX dilution model and application will be required 

to reflect proper dilution of the most limiting waste constituent to gain approval for the 

increased discharge flow.   
 

The NF alternative scores a 5 given that freshwater will ultimately discharge into the brackish 